Yamata

Instruction Manual (with Parts List)

HIGH SPEED OVERLOCK MACHINE

with Floating Presser Foot

HIGH SPEED SAFETY STITCH MACHINE

with Floating Presser Foot

TR

f

)
Thank you for purchasing the Mode) AZB060G/AZ8560G. This instruction

manual provides information on the floating presser foot.

Before using your AZB0B0G/AZB560G, please read the instruction manual
together with that for the AZ8000G/AZB500G, and well understand the con-
tents of both documents. -

After reading the instruction manual, please store itin a location where it is
easily accessibie to the operator,

W,

_ %Mé YAMATO SEWING MACHINE MFG.CO.,LTD.

e r———




1. Introduction to Model with Floating Presser Foot

® The presser foot slides back and forth in conjunction with
the vertical and reciprocative movement of the lower feed
dog. This mechanism minimizes the twist and deviation of
the fabric to be sewn, providing the fabric with a flat,
beautiful finish.

@ The pressing pressure applied to the fabric to be sewn is
decreased, minimizing the bad effect over the fabric.

~ -
Floating prasser fogt »"

Movement of floating presser foot Movement of standard presser foot

Presser arm Vertically moves
\ together with
"\ presser am

}

N

> Slides back and forth
{(approx. 0.7 mm).

;_’2_ Djff@l;f?'ﬂ(iés 'frbm,Azao_OOG /AZSS-OOG‘: | Modél AZ8060G class | AZ8560G class
' o R T T [ Max. sewing speed | 7000 rpm 6500 r.p.m
A CAUTION Presser foot rise | 5 mm max. 5 mm max.
The maximum sewing speed and presser foot lift are
different between the mode! with floating presser E
foot (AZ8060G/AZ8560G) and the Model AZ8000G/ N
AZ8500G (see the table given on the right side).
T Tn ol e N H N‘\?\‘.
3. Mo th'f.PU,"_ey‘-; o List of motor pulleys y |
R N Outer dia, of Sewing mach}‘:-{e speead (rpai)
In order to achieve the maximum performance of the model momﬁ;;ﬂey For 50 Hz ‘-;\ For 60 Hx
with floating presser foot, the maximum sewing speed must a0 5006
be lower than that of the AZ8000G/AZ8500G. This will - 4
require changing the motor pulley used. Select the best 95 “’%.{’6 00
suited motor pulley from the table provided on right side. 100 6700
110 6200 P
A\ CAUTION e
115 6500 e
Use a motor pulley applicable for the AZ8060G/ 120 6700 / ]
-AZ8560G. Otherwise, the maximum speed will be * The sewing machin speeds shown In 1ho above w@bis are e valuss
exceeded and your sewing machine may mal- tzh;::;rrﬁig:,t:ggi&h&ni: fé‘éi?" motor faf powsr supply Ofapha%%\?
function. * The outer diamelers of commercially available pulteys are in units: of

5mm. Therefore, the above table (isis the motor pulleys that have the
outer diameters closest 10 those of the commercially available ones, )




g g

2, Assembling the Floating Presser

To replace the the presser arm and presser foot, C. set for
the AZB000G/AZ8500G with the floating presser foot,
perform the following steps: '

1. -demPOhent's for floating presser foot -

Check the parts with the table given on the right side before
assembling the fipating presser foot.

A CAUTION

Before starting these steps, be sure to turn OFF the
power and then check that the motor rotation stops.

1 = Remove the belt from the pulley.

2.. Manually rotate the pulley for the sewing machine to
position the feed dog iower than the upper surface of
the stitch plate.

3. Remove the stapper screw for the presser foot release -

tever.

4. Tighten the screw for the fever stop as illustrated right.

_ 5. Release the lever and open the presser arm.

Foot

Part name

Oy

'F!oating presser arm, C, set

Presser foot, C. set

Presser foot release lever stop

Screw

2. Assembiing the loating presser foot

Presser foot
release lever

Stopper screw

Position of presser foot

release lever stop
Presser foot'
release lever

Presser foot
release lever stop

Presser foot
raiease lever stop




2. Assembling the Floating Presser Foot

6. Remove the presser arm and the presser foot, C. set

Presser foot shaft
from the presser foot shaft.

‘Presser srm

/. hinge pin

\ I Presser foot,
C. set

7. Connect the floating presser arm, C. set to the presser
foot shaft.
i —Presser arm
/ hinge pin
Screw - .' /
Floating presser amm, .
C. set
14
8. Adjust the clearance between the top of the lock nut and / :

. L. Increases the clearance
that of the adjusting screw at 24 mm. (See Page 6 for Decreases Q e b Adiusting soren
adjusting this clearance.) B o the clearance / g seen

Lock nut
/
@Tightens \ \ .

9. Insert the presser foot, C. set to the floating presser
arm, C. set.

‘ Presser foot;
C. set




10. Instafl the floating presser arm back in place.

11.Align the needle drop of the presser foot, C. set with |

that of the stitch plate, and then tighten the lock screw
for the presser foot, C. set.

/\ CAUTION

In aligning the needle drop of the presser foot, C. set
with that of the stitch plate, adjust the bottom of the
presser foot to be in parallel with the stitch piate.

3. Adjustment after Installation

1 = Check that the feed dog is positioned lower than the

upper surface of the stitch plate.

2-‘ Check that the lever makes contact with the presser foot
pin.

3. Check that the needie drop of the presser foot, C, set
aligns with that of the stitch plate. (front/rear, right/ieft
and parallel position)

4. Check that the clearance between the top of the groove
on the presser arm stop and that of the floating presser
arm, C. set stop is between 0.5 and 1 mm. To adjust
the clearance, change the position of the lever stop.

Lever stopper positions and clearance changes
(the clearance increases in the order of left to right)

Smaller -— Standard ——# Larger
clearance clearance

Presser

\ foot pin

Hequires
contact

Floating presser arm,
C. set

release lever

\ \ \ Presser foot
stop

A

Top_of the stop groove

r Clearance

A 0.5~1mm

5. Loosen the lock nut for the stopper screw on the
presser toot shaft lever, and the screw for the presser
arm stop. '

lever

S

faot shatt

Lock nut

Screw for
presser arm
stop




2. Assembling the Floating Presser Foot

6. Depress the presser release lever, and then insert
something of 5 mm in thickness between the top of the
stitch plate and the bottom of the presser foot, such that
they are in parailel with one another. :

(DWhen the release lever is depressed, the floating
presser arm, C. set will be positioned as illustrated.

@When something of 5 mm in thickness is inserted
between the top of the stitch plate and the bottom of
the presser foot, the floating presser arm, C. set will
be positioned as illustrated.

7. Let the stopper screw make contact with the shait lever
when the presser arm and floating presser arm are
positioned as illustrated in &), and then tighten the lock
nut.

8. Let the presser arm stop make contact with the presser
am, and then tighten the screw.

9. Remove the thing that has been inserted between the top
- of the stitch plate and the bottom of the presser foot.

10. Manually rotate the pulfey for the sewing machine, and
check that the presser rod does not move vertically. If
the presser rod moves, tighten the adjusting screw until
the presser rod no longer moves vertically. (For the
adjusting procedure, see P. 6.)

Something having
thickness of 5 mm

Release lever

Top of floating presser
arm stop \

=G ef

\
Top of groove on
presser arm stop

(Z) Bottom of floating
presserarmstop  \

Me) D

Bottom of groove on
presser arm stop

Stopper screw J
Presser ‘

Lock nut

Screw

@/\ PRI gt
=

/

Presser arm

11. Streich the belt between the sewing machine and motor pultey.

12. Activate the sewing machine and check that the presser foot functions properly. If the presser foot does not

function properly, adjust the presser foot adjusting spring. (For the adjusting procedure, see P. 6.)

o

g

13. Check that the presser arm remains stationary when the leading edge of the presser foot is lifted with a finger. '




‘3. Troubleshooting

1. Trbl;tb'_leshdotihg ..

A CAUTION ' | j

Before starting these steps, be sure to turn OFF the motor and then check that the motor rotation stops.
¥ . ' .

Trouble Corrective action

Adjust the positicn of the adjusting screw for the presser foot by 90°,

i i foud.
@ idiing noises are toc loud (See “3. Adjustment the presser foot adjusting spring")

@ The fabric is not fed straight. Perform the steps 10 to 13 under “Adjustment"after Installation”

® The fabric is not fed properly. Perform the steps 10 to 13 under “Adjustment after Installation”

@® The fabric deviates greatly, Perform the steps 10 to 13 under “Adjustment after Installation”

® The fabric is often flawed during feed. Perform the steps 10 to 13 under “Adjustment after Installation”

Hlll

: Increases clearance
Decreases c! g D i
Loosen the fock nut and then adjust the presser foot spring dearance Adjusting screw

by turning the adjusting screw. To check the adjusted state Lack nut
\
/

or measure any dimension, tighten the lock nut in advance.

Lock screw

3 Adjustmg the presser foot ad]ustln"":

Presser amm

“'spring

Adjust the position of the presser foot spring in a range
between 60° and 90°. (The presser foot spring was adjusted
in the posi-tion of 60° at factory.)

Presser foot
adjusting spring

: 1 « Depress the presser foot release lever and open the
presser arm.

Slotted
screwdriver

2- Loosen the lock screw for the presser foot adjusting
spring using a siotted screwdriver, adjust the position of
the adjusting spring, and then tighten the lock screw.

Presser foot
adjusting
sCrew

3- After finishing the adjustment, instail the presser arm
back in place and check that it remains stationary when
the leading edge of the presser foot is lifted wnth a Lock screw
- finger. :




1

4, Parts List

e AT e




-

BAZ8062G . AZ8069G EXCLUSIVE PARTS Y JEFILES

4. Parts List

Hef.No. Parts NO. Description =] Amt. Req.
1 2150220 Presser Arm. C. Set IR Ga) C
2 2150223 Floating Presser Am, C. Set JO0—F 1 P—0 (#8) 1
3 2150221 Presser Arm Eim 1
4 2100750 Adjusting Spring SRER R 1
5 2100751 Locking Disc @MU 1
5 130010 Screw (M4 —0.7 %8.3) e 1
7 2150222 Floating Presser Am TO—F 4 I P15 1
8 170039 - Screw (M4 —0.7x12) bR zF 1
9 300000 Washer Iy 1
10 2100752 Bushing Fwa 1
11 100001 Mut Fwhk 1
12 2100189 Presser Foot Shaft T 1
13 2100199 Presser Arm Hinge Pin bRl ) ] 1
14 160001 Screw (M4 —0.7 X4) xs 1
15 2100755 Presser Foot Release Lever Stop FESI Rw it 1
16 110068 Screw (M4 —0.7 x8) = $H 1
17 FHZzEAg Presser Foot, C. Set I () L
18 2157004 Prasser Foot Hinge Ik 1
19 110004 Screw (M3.5—~0.6 x8) Ry 1
20 2157020 Presser Foot {Lower) I (T 1
21 2157205 Presser Foot Stiich Tongue (Y5) il 1
22 2157030 Finger Guard T HH—R 1
23 000444 Washer Dwiiy 1
24 005036 Screw (1/8 —44 X5.6) Jlabr S 1
25 2157035 Thread Chain Guide EEAA R 1
26 001230 Screw (3/32 —563.8) flart 1
27 2157036 Presser Foot Spring Setting Piece T CREM 1
28 110054 Screw (M3 —0.5X3.5) 1Bk 1
29 280008 Screw (3/32 —56X 1.8) . Exs 2
30 22261 Presser Foot Spring IR 1
Modsl Name Floating Presser ! Parts included in Ref No. 17 Stitch Differential 4 - *Main . Partial Needle Upper
Foot, C.Set Floating Presser Foot, C. St | Presser Foot, C. Sgt Plate Feed Dog | Feed Dog | Feed Dog Clamp Looper
AZBO6B2G-Y5 2159915 Ref No2-15-16-47 2157147 2108004 2109005 2108006 2109067 2159102 2109322
AZBOEIG-Y5 4 4 “ 2108108 2109038 4 2109052 " <




4. Parts List

AZ8560G

AZ8560G-A4

AZ8560G-C5




4. Parts List

M

MAZ8560G EXCLUSIVE PARTS YOEFIVE RS ,
Ref.No. Parts NO. Description mE Amt. Req.
1 2150190 Presser Arm, C. Set Bl G8) 1
2 2150193 Floating Presser Arm, C. Set 00—« 2 TFP— 4 (§8) 1
3 2150191 Presser Arm o HIk 1
4 2100750 Adjusting Spring IR 1
5 2100751 Locking Disc = EY Tubd 1
6 130010 Screw (M4 —0.7 X8.3) =t 1
7 2150192 Floating Presser Arm JO—F 1 T F—I 1
8 176038 Screw (M4 —0.7 xX12) L 1
9 300000 Washer T irgr 1
10 2100752 Bushing Twing 1
11 100001 Nut Ty 1
12 2100189 Presser Foot Shaft T & 1
13 2100199 Presser Arm Hinge Pin PN [t ) e 1
4 160001 Screw (M4 —0.7 X4) kR 1
15 2100755 Presser Foot Release Lever Stop FRTA b 1
16 110068 Screw (M4 —0.7 x8) IR i
17 s Presser Foot, G, Set BT (5 1
18 2157355 Presser Foot Hinge BIes 1
19 110004 Screw (M3.5—0.6 x8} R 1
20 2107692 Presser Foot (Front/Rear) Unit {(A4) HT (B -% R 1
21 2107642 Presser Foot Hinge Spring BT SIR 1
22 000444 Washer D 4 1
23 005036 Screw (1/8 —44 X5.6) 18 1
24 006093 Screw (3/32 —56 X5.6) by 1
25 0025035 Presser Foot Spring (Small) BIT/CR () 1
26 000216 Nut Al 1
27 000747 Pin [y 1
28 2157306 Presser Foot Spring (Large) WMI/CR (K) 1
29 110085 Screw (M3 —0.5%4.5) = 1
30 2108135 Stitch Plate (Ad) #HiR 1
3 2106015 Main Feed Dog (A4) ®Wixb 1
32 2106014 Differential Feed Dog (A4) RED 1
33 2157356 Presser Foot Hinge [ o 1
a4 2107412 Presser Foot (Front/Rear) Unit (C5) B -8 @ 1
35 2107105 Presser Foot Stitch Tongue (C5) m 1
36 2107163 Presser Foot Adjusting Plate 9 I 5 1
37 004136 Screw (1/8 —44 x2.7) fTarrs 1
38 0020501 Thread Chain Guide {C) EEAA K 1
39 004141 Screw (3/32 56 X2.1) FRy 1
40 0033529 Presser Foot (RearjAdjusting Plate 39T IR 1
41 2107699 Presser Foot Spring (Large) BI/r () 1
43 004404 Screw (3/32 —56X5.1) =) 1
42 000531 Washer Dwirg 1
Madel Name | Flealing Presser Parts included in Aef. Mo. 17 Stitch Differential | fMain |- Partial Needle Upper
Foot, C.Set Floating Presser Foot, C. Set | Presser Foot, C. S&t Plate Feed Deg | Feed Dog | Feed Dog Clamp Looper
AZ8560G-Ad 2159820 Ref. No. 2.15-16-17-30.31.32 2157365 (2108135) | (2106014) | (2106015) 21098052 2159711 2109320
AZ8560G-C5 2159021 Ref. No. 2-15-16-17-41-42.43 2157366 2108076 | 2109055 | 2109056 ” 2159112 @




4. 'P'Clrl's I-ist

~ 4. Pans List

s . . . . : - IAZB062G - AZ8069G EXCLUSIVE PARTS DIEFIN SRR
. AZSUGzGIAZBUng Reif.No. Parts NO. Description Lk Amt. Req.
1 2150220 Presser Arm. C. Sat Bk 68 1
2 2150223 Floating Presser Amn, C. Set 20—+ 74 G8) 1
3 2150221 Presser Arm C s e ] 1
4 2100750 Adlusting Spring . . 1B 1
& 2106751 Locking Dise OUEx 1
8 130010 Screw (M4 -0.7%8.3) jli 1
7 2150232 Floating Presser Amm FO—F 1 I 7P—) 1
8 170039 - Screw (M4 —0.7 %12) Jl 3 1
9 300000 Washer ) i 1
i 2100752 Bushing i Twia 1
: 11 100001 Nut Fuk 1
i 12 2100189 Prasser Foot Shait HIsy 1
i 13 2100159 Prasser Arm Hinge Pin BB e i
14 160001 Scrow (M4 —0.7 X4) il=-53 1
! 15 2100755 Pressar Foot Releagse Lever Stop FBYA bt 1
/ i 110068 Scrow (M4 —0.7 x8) =T 7
17 TERER Presser Foot, G. Set BI () 1
i 18 2157004 Prasser Foot Hinge By 1
¢ 19 110504 Screw {M3.5—0.6 x8) R 1
20 2157020 Presser Foot (Lower} #I (T b
’ 21 2157205 Prasser Fool Stitch Tangue (Y5} 1M 1
22 2157030 Finger Guard T4 HHE—R 1
23 000444 Washer Tur i 1
24 005035 Screw (1/8 —44 x5,6) 1 1
1' 25 2157035 Thread Chain Guide =R R 1
‘ 26 001230 Scrow {3/32 ~56 43.8) jl 1
] 27 2157036 Presser Foot Spring Setiing Piace BICRETE 1
t 28 110054 Screw (M3 —0.5X3,5) 1R 1
i 23 280008 Scraw (3/32 ~56%1.8) i Ibxy 2
| 30 22261 Presser Foot Spring MLIR 1
I
|
{
|
I
Modl Name | Floaing Prassa: Parls includediin Ret.No. 17 Stich | Diferdne] Main Partial Needle Upper
i Fool, C.8et | Floaling Pressar Foot, C. Set | Pressér Foot, €. Set Plate Feed Dog | Feed Dog | Feed Dog Clamp Lagpar
i AZBOB2G-YS | 2159815 Rel.No.2- i5-16.17 2157147 2108004 | 2109005 | 2108006 | 2108067 | 2159102 | 2100322
*’3, I AZBOBYG-Y5 + B “ 2108106 | 2108038 ° 2108052 4 B
i




